## **TEST REPORT**

Your Ref:	-	Date: 2	1 <sup>st</sup> May 2004
Our Ref:	66S040048/SBP/CKT	Page: 1	of 5
DID:	+86 (21) 5048 3138 x 111	Fax: +8	36 (21) 5048 2938



NOTE: This report is issued subject to PSB Electronics (Shanghai)'s "Terms and Conditions Governing Technical Services". The terms and conditions governing the issue of this report are set out as attached within this report.

### SUBJECT

Site witness test on impact performance on tempered glass

### **TESTED FOR**

Gala Tent Limited Unit 1, Park Springs Springvale Road Grimethorpe Barnsley, S72 7BQ

### DATE AND LOCATION OF SITE WITNESS TEST

Date : 20<sup>th</sup> May 2004 Location : Client's factory as above-mentioned

### METHOD OF TEST

BS 6206: 1981 "Specification for Impact Performance Requirements for Flat Safety Glass and Safety Plastics" Clause 5.3(b), except clause A.2 (requires the test to be carried out at a temperature of  $20 \pm 5$  °C)

### **DESCRIPTION OF SAMPLES**

Tempered glass of size 1930 x 865 mm of the nominal thicknesses 4.00 mm, 5.00 mm and 6.00 mm.

### SUMMARY OF TEST RESULTS

Nominal Thickness of Tempered Glass Impact Performance according to BS 6206 : 1981

4.00 mm	А
5.00 mm	А
6.00 mm	А



Supportin Chudlangt

### TEST RESULTS

- 2. Weight of glass : 16.69 kg
- 3. Brand Name : SUZHOU JUXING
- 4. Country of Origin : P.R. China
- 5. Temperature at time of test : 28°C
- 6. Measured thickness of glass : 3.95 mm

Impact test with drop heights of:	Observation	Requirement in accordance to BS 6206 : 1981 Clause 5.3
305 mm	No break	<ol> <li>The glass remained unbroken after test</li> <li>The glass break safely if:</li> </ol>
457 mm	No break	<ul> <li>The glass breaks and the weight of 10 largest cracked free particles remaining 3 mins after impact test shall weigh less than the mass</li> </ul>
1219 mm	Break safely	<ul> <li>equivalent to 6500 mm<sup>2</sup> of original test piece.</li> <li>The test piece does not break at the selected maximum drop height and have a minimum count of 40 particles in any 50 x 50 mm<sup>2</sup>.</li> </ul>

The results of the Impact Performance Test for the above tempered glass meet the Class A requirements of the BS 6206 : 1981 for Flat Safety Glass.

Supportin Chudlangt

### 66S040048/SBP/CKT

# **PSB**Corporation

### TEST RESULTS

Γ

1. Type of Glass : Tempered glass of s		size 1930 x 865 x 5.00 nominal thickness		
2. Weight of glass :	20.87 kg			
3. Brand Name :	SUZHOU JUXING			
4. Country of Origin :	P.R. China			
5. Temperature at time of test : 28°C				
6. Measured thickness of glass : 5.00 mm				
Impact test with drop heights of:	Observation	Requirement in accordance to BS 6206 : 1981 Clause 5.3		
305 mm	No break	1. The glass remained unbroken after test		
457 mm	No break	<ul> <li>2. The glass break safely if:</li> <li>The glass breaks and the weight of 10 largest cracked free particles remaining 3 mins after impact test</li> </ul>		
1219 mm	No break	<ul> <li>shall weigh less than the mass equivalent to 6500 mm<sup>2</sup> of original test piece.</li> <li>The test piece does not break at the selected maximum drop height and have a minimum count of 40 particles in any 50 x 50 mm<sup>2</sup>.</li> </ul>		
	•	·		

The results of the Impact Performance Test for the above tempered glass meet the Class A requirements of the BS 6206 : 1981 for Flat Safety Glass.

Supportin Chudlangt

### 66S040048/SBP/CKT

### Page 4 of 5

**PSBCorporation** 

### **TEST RESULTS**

1. T	ype of Glass	: Tempered glass of size 1930 x 865 x 6.00 nominal thickness
------	--------------	--

- 2. Weight of glass : 25.04 kg
- 3. Brand Name : SUZHOU JUXING
- 4. Country of Origin : P.R. China
- 5. Temperature at time of test : 28°C
- 6. Measured thickness of glass : 6.10 mm

Impact test with drop heights of:	Observation	Requirement in accordance to BS 6206 : 1981 Clause 5.3
305 mm	No break	3. The glass remained unbroken after test
457 mm	No break	<ul> <li>4. The glass break safely if:</li> <li>The glass breaks and the weight of 10 largest cracked free particles remaining 3 mins after impact test</li> </ul>
1219 mm	Break safely	<ul> <li>shall weigh less than the mass equivalent to 6500 mm<sup>2</sup> of original test piece.</li> <li>The test piece does not break at the selected maximum drop height and have a minimum count of 40</li> </ul>
		particles in any 50 x 50 mm <sup>2</sup> .

The results of the Impact Performance Test for the above tempered glass meet the Class A requirements of the BS 6206 : 1981 for Flat Safety Glass.

Sulsanja

See Boon Ping Test Witness Officer PSB Test (Shanghai)

Chualangt

Chua Kang Tor General Manager PSB Test (Shanghai)

### 66S040048/SBP/CKT

### This Report is issued under the following conditions:

- 1. Results of the testing/calibration in the form of a report will be issued immediately after the service has been completed or terminated.
- Unless otherwise requested, a report shall contain only technical results. Analysis and interpretation of the results and professional opinion and recommendations expressed thereupon, if required, shall be clearly indicated and additional fee paid for, by the Client.
- 3. This report applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results are not used to indicate or imply that they are applicable to other similar items. In addition, such results must not be used to indicate or imply that PSB Electronics (Shanghai) approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that PSB Electronics (Shanghai) in any way "guarantees" the later performance of the product/equipment.
- 4. The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. PSB Electronics (Shanghai) therefore assumes no responsibility for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information supplied.
- Additional copies of the report are available to the Client at an additional fee. No third party can obtain a copy of this report through PSB Electronics (Shanghai), unless the Client has authorized PSB Electronics (Shanghai) in writing to do so.
- 6. PSB Electronics (Shanghai) may at its sole discretion add to or amend the conditions of the report at the time of issue of the report and such report and such additions or amendments shall be binding on the Client.
- 7. All copyright in the report shall remain with PSB Electronics (Shanghai) and the Client shall, upon payment of PSB Electronics (Shanghai)'s fees for the carrying out of the tests/calibrations, be granted a license to use or publish the report to the third parties subject to the terms and conditions herein, provided always that PSB Electronics (Shanghai) may at its absolute discretion be entitled to impose such conditions on the license as it sees fit.
- 8. Nothing in this report shall be interpreted to mean that PSB Electronics (Shanghai) has verified or ascertained any endorsement or marks from any other testing authority or bodies that may be found on that sample.
- 9. This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to PSB Electronics (Shanghai) or to the report or results furnished by PSB Electronics (Shanghai) in any advertisements or sales promotion.

August 2003

Supportin Chuckangt